SGS

Test Report Report No.: CX/2011/20218A Date: 2011/03/17

PANASONIC INDUSTRIAL SALES TAIWAN CO., LTD.
12F., NO. 9, SONGGAO RD., TAIPEI 110, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of the client as :

Sample Description . ODD

Style/Item No. . UJ8BO

Sample Receiving Date : 2009/06/23 AND 2010/06/17 AND 2011/02/24

Testing Period : 2009/06/23 TO 2009/08/06 AND 2010/06/17 TO 2010/07/22 AND 2011/02/24 TO 2011/03/15

Test Result(s) . Please refer to next page(s).

Conclusion . Based upon the performed tests by submitted samples, the test results comply with the limits of RoHS Directive 2002/95/EC

and its subsequent amendments with the exempted materials below according to the declaration from applicant:
1. ELECTRONIC COMPONENT (No.1) in Table 5: Lead (Pb)
("Lead in electronic ceramic parts(e.q. piezoelectronic devices)" in amendment (2005/747/EC) of Directive 2002/95/EC.)

‘oﬂ Al WA/I, This report is combined with reports of CX/2010/60239 and CX/2011/20218 *
O
W

Ellis Wei, Ph.D\Y Supervisor
Signed for and o} IFWPS\
SGS TAIWAN LTD

Chemical Laboratory - Taipei
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Test Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
1. Material Fraction Composition
Table 1 The results of XRF screening and chemical test (Unit: mg/kg)

Material ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE Pb - n.d.
WHITE LABEL Cd n.d.
WITH Hg - n.d.
1.1 BLACPKQ:E.IL_LOW Polymers grr : n.d. n.d.
(CX/2011/20218 Cr(vVl) nd.
No.1.1) PBB nd.
PBDE n.d.
Pb --- n.d.
Cd --- n.d.
SILVERY METALLIC Hg - n.d.
SCREW Cr -
L 121 (cx2010/60239 Metals Br
No.1.2) Cr(Vl) Negative
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
BLACK FOAM PAD Hg n.d. -
WITH ADHESIVE Cr n.d.
1.3 (CX/2010/60239 Polymers Br nd n.d. n.d.
No.1.3) Cr(V)) -
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE n.d.
n.d.
SILVERY METALLIC n.d.
CASE
L4 1 cx2011/20218 Metals
No.1.2) Cr(VI) Negative
PBB
PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
151 (cx2010060239 Metals Br ]
No.1.5) 0
PBB —
1 PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
RING PAD Cr n.d.
16 1 (cx2010/60239 Metals Br ]
No.1.6) 0
PBB —
PBDE —
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
RING PAD Cr n.d.
L7 1 (cxi2010060239 Metals Br ]
No.1.7) Cr(V) -
PBB
PBDE
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SG

Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
CASE Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SHEET Metals Cr 182000 . .
(CX/2010/60239 Br n.d.
No.1.8) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d.
FRAME Polymers cr nd. n.d. n.d.
(CX/2010/60239 Br n.d.
No.1.9) Cr(V)) -
PBB -
1 PBDE -
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d.
FRAME Polymers cr nd. n.d. n.d.
(CX/2010/60239 Br n.d.
No.1.10) Cr(V)) -
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GRAY METALLIC Hg n.d.
RIVET Cr 310
L1 (cx2011/20218 Metals Br nd.
No.1.3) Cr(V))
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE -
BLACK FOAM PAD o )
(CX/2010/60239 Polymers n.d. 80
No.1.12) Br nd.
Cr(VI) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
TRANSPARENT Hg n.d.
FiLM Polymers cr nd. n.d. n.d.
(CX/2010/60239 Br n.d.
No.1.13) Cr(V)) -
PBB -
1 PBDE -
Pb n.d. ---
Cd n.d. ---
Hg n.d. -
TWIN ADHESIVE Cr nd.
(CX/2010/60239 Polymers n.d. n.d.
No.1.14) Br nd.
Cr(VI) -
PBB -
PBDE -
Pb --- n.d.
Cd --- n.d.
SILVERY METALLIC Hg n.d.
CASE Cr -
L15 | (cx2011/20218 Metals Br
No.1.4) Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE n.d.
n.d.
SILVERY METALLIC n.d.
FRAME
116 | (cx/2010/60239 Metals
No.1.16) Cr(VI) Negative
PBB -
PBDE -
Pb --- n.d.
Cd --- n.d.
SILVERY METALLIC Hg n.d.
FRAME Cr
(CX/2010/60239 Metals Br
No.1.17) Cr(VI) Negative
PBB -
1 PBDE -
Pb --- n.d.
Cd --- n.d.
Hg - n.d.
GREEN TAPE Cr —
(CX/2010/60239 Polymers n.d. 68
No.1.18) Br
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
1 Pb --- n.d.
Cd --- n.d.
Hg - n.d.
CABLE Composite Cr -
1.19 (CX/2010/60239 Material Br — n.d. n.d.
No.1.19)
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE .
BLACK METALLIC
SCREW
120 | cx12010/60239 Metals
No.1.20) crv)
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
Hg n.d. -
BLACK TAPE Cr nd.
1.21 (CX/2010/60239 Polymers n.d. n.d.
No.1.21) Br n.d.
Cr(VI) -
PBB -
1 PBDE -
Pb n.d.
Cd n.d.
SILVERY METALLIC Hg - n.d.
SHEET Cr
(CXI12010/60239 Metals Br
No.1.22) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SPRING Cr n.d.
1231 (Ccx12010/60239 Metals Br ]
No.1.23) crv)
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE Pb 119 -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
FRAME Cr 169000
1241 (cxr2010/60239 Metals Br )
No.1.24) Cr(VI) Negative
PBB -
PBDE -
Pb 101 -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SHEET Cr 173000
1251 (cx2010/60239 Metals Br .
No.1.25) Cr(VI) Negative
PBB -
1 PBDE
Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d. -
PAD Cr n.d.
126 1 (cxr2010/60239 Polymers Br ) n.d. nd.
No0.1.26) )
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
PAD Cr 183000
1271 (cx12010/60239 Metals Br ]
No.1.27) Cr(V) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GCIMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE -
BLACK METALLIC -
SPRING
128 | (cx12010/60239 Metals
No.1.28) Cr(Vl) -
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC / Hg n.d. -
STICK f Cr 178000
1291 (Ccx12010/60239 Metals Br )
No.1.29) Cr(VI) Negative
PBB -
1 PBDE -
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d.
HOUSING Cr n.d.
130 1 (cx12010/60239 Polymers Br . n.d. n.d.
No.1.30) Cr(V) -
PBB -
PBDE -
Pb n.d.
Cd n.d.
SILVERY METALLIC Hg - n.d.
SHEET Cr
1311 (cxi2010060239 Metals Br
No.1.31) Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE Pb n.d. -
. Cd n.d. —
SILVERY METALLIC \/) Hg n.d. -
SPRING Cr 187000
1821 (cx12010/60239 Metals Br ]
No.1.32) - : Cr(V) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d. -
HOUSING Cr n.d.
133 1 (cxi2010/60239 Polymers Br ] n.d. nd.
No.1.33) )
PBB -
1 PBDE
Pb n.d. -
Cd n.d. -
BLACK METALLIC W il Hg n.d.
SPRING ] 3 Metals Cr n.d. . .
(CX/2010/60239 Br nd.
No.1.34) )
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SPRING Cr n.d.
135 1 (cxi2010/60239 Metals Br ]
No.1.35) )
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE .
WHITE PLASTIC -
HOUSING Cr n.d.
136 | (cx12010/60239 Polymers Br ] n.d. n.d.
No.1.36) 0
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
STICK Cr 174000
1371 (cx2010/60239 Metals Br v
No.1.37) Cr(VI) Negative
PBB -
1 PBDE
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d. -
HOUSING Cr n.d.
138 | (cx12010/60239 Polymers Br ) n.d. nd.
No.1.38) 0
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
STICK Cr 186000
1391 (cx2010/60239 Metals Br v
No.1.39) Cr(V) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE n.d.
n.d.
BLACK PLASTIC n.d.
FRAME Cr
140 1 cxi2011/20218 Polymers Br n.d. n.d.
No.1.5) Cr(vi) nd.
PBB n.d.
PBDE n.d.
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
141 | (cx12010/60239 Metals Br )
No.1.41) crv)
PBB —
1 PBDE —
Pb n.d. -
Cd n.d. -
Hg n.d. -
BLACK FILM Cr nd.
1.42 (CX/2010/60239 Polymers n.d. n.d.
No.1.42) Br n.d.
Cr(VI) -
PBB —
PBDE —
Pb n.d.
Cd n.d.
SILVERY METALLIC Hg - n.d.
PLANK Cr
143 1 (cx2011/20218 Metals Br
No.1.6) Cr(Vl) Negative
PBB —
PBDE —
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE .
SILVERY METALLIC -
SCREW
144 | cx12010/60239 Metals
No.1.44) Cr(Vl) -
PBB —
PBDE —
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
145 1 (cx12010/60239 Metals Br ]
No.1.45) 0
PBB —
1 PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
146 1 cx12010/60239 Metals Br ]
No.1.46) 0
PBB —
PBDE —
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d. -
FRAME Cr n.d.
14T (cxi2011/20218 Polymers Br ) n.d. nd.
No.1.7) Cr(V) -
PBB —
PBDE —
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GCIMS Ic
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE
WHITE PLASTIC
HOUSING Cr nd.
148 | (cx12010/60239 Polymers Br ) nd. n.d.
No.1.48) )
PBB
PBDE
Pb n.d. -
Cd n.d. -
CREAM PLASTIC Hg nd.
HOUSING Cr nd.
149 1 (cx2010/60239 Polymers Br ) nd. n.d.
No.1.49) )
PBB
1 PBDE
Pb n.d. -
Cd n.d. -
CREAM PLASTIC Hg nd.
HOUSING Cr nd.
1501 cxi2010060239 Polymers Br ) nd. nd.
No.1.50) )
PBB
PBDE
Pb n.d. -
Cd n.d. -
BLACK METALLIC Hg nd.
SPRING Cr nd.
L5111 (cx2010/60239 Metals Br )
No.1.51) )
PBB
PBDE
14/54
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (VI) Pb/Cd/Hg | PBB/PBDE Br Cl

CASE

Pb n.d. ---
Cd n.d. ---
Hg n.d. -
Metals Cr 167000
Br n.d.
Cr(VI) Negative
PBB
PBDE
Pb --- n.d.
Cd --- n.d.
Hg - n.d.
Metals cr - --- ---
Br -
Cr(VI) Negative
PBB
PBDE
Pb n.d. ---
Cd n.d. ---

GRAY METALLIC Hg n.d. .
Cr n.d.
No.1.8) )
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GRAY METALLIC Hg n.d. -
Cr n.d.
15 | Gumieorse [P @e o8 vews [ S| no
No.1.9) - )

PBB -
PBDE -

SILVERY METALLIC
STICK
(CX/2010/60239
No.1.52)

152

SILVERY METALLIC
STICK
(CX/2010/60239
No.1.53)

1.53
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE .
SILVERY METALLIC -
SCREW Cr 1970
1561 (cx2010/60239 Metals Br )
No.1.56) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GRAY POLYMER Hg n.d. -
TUBE Cr n.d.
1571 (ex12010/60239 Polymers Br ] n.d. n.d.
No.1.57) )
PBB -
1 PBDE
Pb - n.d.
Cd - n.d.
GRAY METALLIC Hg - n.d.
FRAME Cr
188 | (cx12010/60239 Metals Br
No.1.58) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
1891 (cx12010/60239 Metals Br ]
No.1.59) Cr(V) -
PBB
PBDE
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE -
WHITE LABEL —
WITH BLACK
1.60 PRINT Polymers n.d. 64
(CX/2010/60239
No.1.60) Cr(V))
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
DARK SILVERY Hg n.d.
WEAVE PAD Composite Cr n.d.
161 | (cx2010/60239 Material Br nd. n.d. n.d.
No.1.61) Cr(V) -
PBB -
1 PBDE
Pb n.d. ---
Cd n.d. ---
Hg n.d. -
TWIN ADHESIVE Cr nd
1.62 (CX/2010/60239 Polymers . d. n.d. n.d.
No.1.62) Br nd.
Cr(VI) -
PBB -
PBDE -
Pb --- n.d.
Cd --- n.d.
GRAY METALLIC Hg n.d.
PLANK Cr
163 | cx2010/60239 Metals Br
No.1.63) Cr(VI) Negative
PBB -
PBDE -
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Test Report

Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GCIMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
CASE 23
n.d.
FPCA nd.
1.64 | (CX/2010/60239 C;’A';t‘;‘:isa'lte cr nd. nd.
No.1.64) Br
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
COMPONENT Cr n.d.
1651 cx/2010/60239 Metals Br nd.
No.1.65.1) crv)
PBB
1 PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
COMPONENT Cr 271
1652 cx12010/60239 Metals Br nd.
No.1.65.2) crvl)
PBB
PBDE
Pb - n.d.
Cd - n.d.
Hg - n.d.
MAGNET or
1.65.3| (CX/2010/60239 Metals
No.1.65.3) Br
Cr(VI) Negative
PBB
PBDE
18/54
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Test Report

Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
BLUE PLASTIC
TUBE Cr n.d.
1.65.4 (CX/2010/60239 Polymers Br nd n.d. n.d.
No0.1.65.4) Cr(Vi)
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
COPPER Hg n.d.
METALLIC WIRE Cr n.d.
1655 " cx12010/60239 Metals Br nd.
No.1.65.5) Cr(V) -
PBB
1 PBDE
Pb --- n.d.
Cd --- n.d.
SILVERY METALLIC Hg n.d.
PAD Cr
16611 (cx12010/60239 Metals Br
No.1.66.1) Cr(VI) Negative
PBB -
PBDE -
Pb --- n.d.
Cd --- n.d.
Hg - n.d.
BROWN FILM PAD Cr —
1.66.2| (CX/2010/60239 Polymers n.d. n.d.
No.1.66.2) Br
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
19/54
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SG

Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
CASE Pb n.d.
Cd n.d. -
SILVERY METALLIC Hg nd.
CLICK SPRING
1.66.3 SHEET Metals cr 170?100
(CX/2010/60239 Br n.d.
No.1.66.3) Cr(V) Negative
PBB
PBDE
Pb n.d. -
Cd n.d. -
CREAM PLASTIC Hg n.d.
PAD Cr n.d.
1 1.66.4 (CX/2010/60239 Polymers Br nd n.d. n.d.
No.1.66.4) crv)
PBB
PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
PAD Cr n.d.
16651 (cx12010/60239 Metals Br nd.
No.1.66.5) crv)
PBB
PBDE
WRITER Pb n.d.
Cd n.d. -
WHITE LABEL Hg nd.
WITH BLACK or o
2 21 PRINT Polymers .d. n.d. 53
(CX/2009/60536D Br n.d.
No.2.10) Cr(v))
PBB
PBDE
20/54
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER
WHITE LABEL —
WITH BLACK
2.2 PRINT Polymers cr nd. n.d. n.d.
(CX/2009/60536D Br n.d.
No.2.11) Cr(Vl)
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SCREW Cr n.d.
23 | (Ccx12010/60239 Metals Br ]
No.2.3) )
PBB -
2 PBDE
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d. -
FRAME Cr n.d.
24 | (Cx12010/60239 Polymers Br ] n.d. nd.
No.2.4) )
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SPRING Cr 187000
25 | (Ccx12010/60239 Metals Br ]
No.2.5) Cr(Vl) Negative
PBB
PBDE
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER -
SILVERY METALLIC -
SCREW
26 | (cx2010060239 Metals
No.2.6) Cr(Vl) -
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
CASE Cr 172000
27 | (cxi2011/20218 Metals Br v
No.2.1) Cr(VI) Negative
PBB -
2 PBDE
Pb 14
Cd - n.d.
Hg n.d.
FPCA Composite Cr -
2.8 (CX/2011/20218 Material Br — n.d. 58
No.2.2)
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SHEET Cr n.d.
29 | (cx12010/60239 Metals Br ]
No.2.9) Cr(V) -
PBB -
PBDE -
22/54
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER Pb n.d. -
Cd n.d. ---
SILVERY METALLIC Hy n.d.
SHEET Cr 176000
210 1 (cx12010/60239 Metals Br nd.
No.2.10) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
BLACK PLASTIC Hg n.d.
PAD Polymers cr nd. n.d. n.d.
(CX/2010/60239 Br n.d.
No.2.11) Cr(V)) -
PBB -
2 PBDE -
Pb n.d. ---
Cd n.d. ---
SILVERY METALLIC Hy n.d.
FRAME Metals Cr n.d. N N
(CX/2010/60239 Br n.d.
No0.2.12) Cr(V)) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
SILVERY METALLIC Hy n.d.
HOUSING Cr n.d.
213 1 (cx/12010/60239 Metals Br nd.
No.2.13) Cr(Vi)
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER -
SILVERY METALLIC -
SCREW
2141 cx12010/60239 Metals
No.2.14) Cr(V)) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
SILVERY METALLIC Hg n.d.
RING PAD Metals Cr 190000 . .
(CX/2010/60239 Br n.d.
No.2.15) Cr(VI) Negative
PBB -
2 PBDE -
Pb - 30
Cd --- n.d.
Hg - n.d.
SMALL PCB Composite Cr -
(CX/2011/20218 Material Br — n.d. 153
No.2.3)
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
Pb --- n.d.
Cd --- n.d.
SILVERY METALLIC Hg n.d.
SHEET Cr -
2171 (cx12010/60239 Metals Br
No.2.17) Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GCIMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER -
TRANSLUCENT -
PLASTIC FRMAE Cr n.d.
218 | (Cx12011/20218 Polymers Br ) n.d. 81
No.2.4) )
PBB -
PBDE -
Pb - n.d.
Cd - n.d.
Hg - n.d.
MAGNET Cr —
(CX/2010/60239 Metals - -
No.2.19) Br
Cr(VI) Negative
PBB -
2 PBDE -
Pb - n.d.
Cd - n.d.
Hg - n.d.
MAGNET Cr —
2.20 (CX/2010/60239 Metals - -
No.2.20) Br
Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
FRAME Cr n.d.
221 1 (Cx12011/20218 Metals Br nd.
No.2.5) )
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER n.d.
n.d.
n.d.
LENS o
2.22 (CX/2011/20218 Polymers n.d. n.d.
No.2.6) Br
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
Pb n.d. ---
Cd n.d. ---
BLACK PLASTIC Hg n.d. -
WITH SILVERY Composite Cr n.d.
2.23 | METALLIC WIRE Material Br nd n.d. 72
(CX/2010/60239 atd
No.2.23) Cr(V))
PBB -
5 PBDE
Pb n.d. ---
Cd n.d. ---
COPPER Hg n.d.
METALLIC WIRE Cr n.d.
224 | (CX12011/20218 Metals Br nd.
No.2.7) Cr(V)) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
GREEN METALLIC Hg n.d.
WIRE Cr 202
225 1 (cx/2011/20218 Metals Br nd.
No.2.8) Cr(V) -
PBB
PBDE
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Test Report

Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER 13
n.d.
BLACK PLASTIC n.d.
HOUSING
2.26 (CX/2010/60239 Polymers n.d. n.d.
No.2.26) Cr(Vl) n.d.
PBB n.d.
PBDE n.d.
Pb n.d. ---
Cd n.d. ---
GLASS Hg n.d. -
227 | (Cx/2010/60239 Composite cr nd. nd. nd.
N0.2.27) Material Br n.d.
Cr(VI) -
PBB -
2 PBDE -
Pb n.d. ---
Cd n.d. ---
Hg n.d. -
LENS Cr n.d.
2.28 (CX/2010/60239 Polymers n.d. n.d.
No.2.28) Br n.d.
Cr(VI) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
TRANSPARENT Hg n.d.
PLASTIC SHEET Cr n.d.
2.29 (CX/2009/60536D Polymers Br nd n.d. n.d.
No.2.31) Cr(Vi)
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER -
GLASS .
230 | (CX/2010/60239 Composite cr nd. nd. nd.
N0.2.30) Material Br n.d.
Cr(VI) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
GLASS Hg n.d. -
231 | (CX/2010/60239 Composite cr nd. nd. nd.
No.2.31) Material Br n.d.
Cr(VI) -
PBB -
5 PBDE
Pb n.d. ---
Cd n.d. ---
GLASS Hg n.d. -
232 | (CX/2010/60239 Composite cr nd. nd. nd.
N0.2.32) Material Br n.d.
Cr(VI) -
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
SILVERY METALLIC Hg n.d. -
SHEET Cr 179000
233 | (Cx/2010/60239 Metals Br nd.
No.2.33) Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER Pb n.d. -
Cd n.d. ---
SILVERY METALLIC Hg n.d.
SHEET Cr 174000
234 1 (Cx/12010/60239 Metals Br nd.
No.2.34) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
BLACK PLASTIC Hg n.d.
HOUSING Cr n.d.
2.35 (CX/2009/60536D Polymers Br nd n.d. n.d.
No.2.30) Cr(V)) -
PBB -
2 PBDE -
Pb n.d. ---
Cd n.d. ---
GLASS Hg n.d. -
236 | (CX/2009/60536D Composite cr nd. nd. nd.
No.2.8) Material Br n.d.
Cr(V)) ---
PBB -
PBDE -
Pb n.d. ---
Cd n.d. ---
Hg n.d. -
LENS Cr n.d.
2.37 | (CX/2009/60536D Polymers n.d. n.d.
No.2.29) Br n.d.
Cr(VI) -
PBB -
PBDE -
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SGS.

Test Report

Report No.: CX/2011/20218A

Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
WRITER n.d.
n.d.
BLACK PLASTIC n.d.
FRAME Cr
2.38 (CX/2011/20218 Polymers Br — n.d. 273
No.2.9) Cr(Vl) n.d.
PBB n.d.
2 PBDE n.d.
Pb n.d. -
Cd n.d. -
Hg n.d. -
BLACK TAPE Cr nd.
2.39 (CX/2010/60239 Polymers n.d. n.d.
No.2.39) Br n.d.
Cr(VI) -
PBB -
PBDE -
Pb - n.d.
Cd - n.d.
BLACK PAD WITH Hg n.d.
ADHESIVE Cr
31 (CX/2010/60239 Polymers Br — n.d. n.d.
No.3.1) Cr(Vl) n.d.
PBB n.d.
3 PBDE n.d.
Pb - 12
Cd - n.d.
BLACK PLASTIC Hg n.d.
CAP Cr -
3.2 (CX/2010/60239 Polymers Br — n.d. n.d.
No.3.2) Cr(Vl) n.d.
PBB n.d.
PBDE n.d.
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-1 Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SPRING Cr 170000
33 | (cx2010/60239 Metals Br )
No.3.3) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
CAP Cr 343
34 1 (cx12010/60239 Metals Br ]
No.3.4) 0
PBB -
3 PBDE
Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d. -
PAD Cr n.d.
35 | (cxi2010/60239 Polymers Br ) n.d. nd.
No.3.5) 0
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
TRANSLUCENT Hg n.d. -
PLASTIC PAD Cr n.d.
36 | (cxi2010/60239 Polymers Br ) n.d. nd.
No.3.6) Cr(V) -
PBB
PBDE
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-1 Pb n.d. -
Cd n.d. -
SILVERY METALLIC ‘uc—__—_-—_____—-—___._____: Hg n.d. -
STICK Cr 125000
37 | (cx2010/60239 Metals Br .
No.3.7) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GOLDEN METALLIC Hg n.d. -
CAP Cr n.d.
38 | (Ccx2010/60239 Metals Br ]
No.3.8) )
PBB -
3 PBDE
Pb n.d. -
Cd n.d. -
GRAY METALLIC Hg n.d. -
RING Cr 232
39 | (Ccx2010/60239 Metals Br )
No.3.9) )
PBB -
PBDE -
Pb n.d.
Cd n.d.
Hg n.d.
MAGNET Cr
3.10 | (CX/2010/60239 Metals
No.3.10) Br
Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-1 n.d.
n.d.
n.d.
MAGNET
(CX/2010/60239 Metals - -
No.3.11)
Cr(VI) Negative
PBB -
PBDE -
Pb --- n.d.
Cd --- n.d.
GRAY METALLIC Hg n.d.
CAP Cr -
(CX/2010/60239 Metals Br
No.3.12) Cr(VI) Negative
PBB -
3 PBDE -
Pb n.d. ---
Cd n.d. ---
COPPER Hg n.d.
METALLIC WIRE Vetals Cr n.d.
(CX/2010/60239 Br n.d.
No.3.13) Cr(V)) -
PBB -
PBDE -
Pb 149
Cd n.d. ---
BLACK METALLIC Hg n.d.
WHEEL Cr 9990
314 1 (cx12010/60239 Metals Br nd.
No.3.14) Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GCIMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-2 34
n.d.
EPC n.d.
41 | (Cx2010/60239 C;’A'Zt‘;‘:;te cr nd. 84
No.4.1) Br
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d.
PAD Cr n.d.
42 | (Ccx12010/60239 Polymers Br ) n.d. 68
No.4.2) Cr(V) -
PBB -
4 PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
BALL Cr 15700
43 | (Ccx12010/60239 Metals Br nd.
No.4.3) Cr(VI) Negative
PBB -
PBDE -
Pb - n.d.
Cd - n.d.
Hg - n.d.
MAGNET Cr —
4.4 (CX/2010/60239 Metals - -
No.4.4) Br
Cr(VI) Negative
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-2 Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
STICK Cr 166000
45 | (Ccx12010/60239 Metals Br ]
No.4.5) Cr(V) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GRAY METALLIC Hg n.d. -
FRAME Cr 312
46 | (cx2010/60239 Metals Br ]
No.4.6) )
PBB -
4 PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
SHEET Cr 175000
47| (cx2010/60239 Metals Br v
No.4.7) Cr(VI) Negative
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
HOUSING Cr 193000
48 | (Ccx2010/60239 Metals Br ]
No.4.8) Cr(V) Negative
PBB -
PBDE -
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SG

TeSt Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
MOTOR-2 Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d. -
PAD Cr n.d.
49 | (cx2010/60239 Polymers Br nd nd. 57
No.4.9) 0
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
HOUSING Cr 248
4101 (cx12010060239 Metals Br )
No.4.10) 0
PBB -
4 PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
FRAME Cr n.d.
4111 (Cx12010/60239 Metals Br ]
No.4.11) 0
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
FRAME Cr 391
412 1 (Cx12010/60239 Metals Br ]
No.4.12) 0
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Material uv ICP-AES GC/IMS IC
No. Type of Components Description Figure Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
MOTOR-2 -
COPPER -
METALLIC WIRE Vetals
(CX/2010/60239
No.4.13) Cr(V)) -
PBB -
4 PBDE -
Pb n.d. ---
Cd n.d. ---
BLACK PLASTIC Hg n.d.
HOUSING Polymers cr nd. n.d. n.d.
(CX/2010/60239 Br n.d.
No.4.14) Cr(Vi)
PBB -
PBDE -
PCBA-1 Pb - 464
Cd --- n.d.
PCBA Hg - n.d.
51 | (CX/2011/20218 Composite cr nd. 229 Refer to
No.3.1) Material Br - Table 2~4
Cr(VI) n.d.
PBB n.d.
5 PBDE n.d.
Pb n.d. ---
Cd n.d. ---
WHITE LABEL Hg n.d. —
WITH BLACK Cr nd.
5.2 PRINT Polymers n.d. n.d.
(CX/2011/20218 Br nd.
No.3.2) Cr(v))
PBB -
PBDE -
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SG

Test Report

Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br Cl
PCBA-1 Pb n.d.
Cd n.d. -
SILVERY METALLIC Hg n.d.
PAD Cr n.d.
5311 (cx2011/20218 Metals Br nd.
No.3.3.1) crvl)
PBB
PBDE
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d.
PAD Cr n.d.
5321 (cx2011/20218 Metals Br nd.
No.3.3.2) crv)
PBB
5 PBDE
Pb n.d. -
Cd n.d. -
GOLDEN/SILVERY Hg n.d.
METALLIC PIN Cr n.d.
533 1 (cx2011/20218 Metals Br nd.
No0.3.3.3) crvl)
PBB
PBDE
Pb - n.d.
Cd - n.d.
BLACK PLASTIC Hg n.d.
HOUSING Cr
534 (CX/2011/20218 Polymers Br — n.d. n.d.
No.3.3.4) Cr(Vl) nd.
PBB n.d.
PBDE n.d.
38/54

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. [#IEF G 7RA » LS FEBHE 2R & E - ARG REANFZHEIF > FalEoE5 -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any
holder of this Test Report is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
LiERE IR R/AR Chemical-Taipei 125 WuKung Road, Wuku Industrial Zone, New Taipei City Taiwan /3 3t 7% T [ 7 T 312557 t + 886 (02)2299 3279 f+ 886 (02)2299 3237 WWW.5gs.com

Member of the SGS Group (SGS SA)



SGS

Test Report Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (VI) Pb/Cd/Hg PBB/PBDE Br Cl
PCBA-1 Pb n.d.
Cd n.d. ---
SILVERY METALLIC Hg n.d.
PAD Cr n.d.
5411 (cx2010/60239 Metals Br nd.
No.5.4.1) cr(Vl)
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d.
PAD Cr n.d.
5.4.2 (CX/2011/20218 Polymers Br nd n.d. n.d.
No.3.4.1) cr(Vl)
PBB -
5 PBDE -
Pb n.d. -
Cd n.d. -
GOLDEN/SILVERY Hg n.d.
METALLIC PIN Cr n.d.
543 1 (Ccx2011/20218 Metals Br nd.
No.3.4.2) cr(Vl)
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
WHITE PLASTIC Hg n.d.
HOUSING Cr n.d.
5.4.4 (CX/2011/20218 Polymers Br nd n.d. n.d.
No.3.4.3) cr(Vl)
PBB -
PBDE -
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
PCBA-1 Pb n.d.
Cd n.d. -
BLACK PLASTIC Hg n.d.
PAD Cr n.d.
551 (CX/2011/20218 Polymers Br nd n.d. n.d.
No.3.5.1) Cr(V))
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
PAD Cr 166000
5521 cx2011/20218 Metals Br nd.
No.3.5.2) Cr(VI) Negative
PBB -
5 PBDE
Pb n.d. -
Cd n.d. -
Hg n.d. -
SILVERY METALLIC Cr nd.
5.5.3 | PIN (CX/2011/20218 Metals - -
No0.3.5.3) Br nd.
Cr(V))
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d.
HOUSING Cr n.d.
55.4 (CX/2011/20218 Polymers Br nd n.d. n.d.
No.3.5.4) Cr(V))
PBB -
PBDE -
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SG

Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
PCBA-2 Pb - 41
Cd - n.d.
Hg - n.d.
PCB Composite Cr -
6.1 (CX/2011/20218 Material Br — n.d. 187
No.4.1)
Cr(VI) n.d.
PBB n.d.
PBDE n.d.
PCBA-2 Pb n.d. -
Cd n.d. -
SILVERY METALLIC Hg n.d. -
PAD Cr n.d.
6211 (cx2011/20218 Metals Br nd.
No0.4.2.1) Cr(V)) -
PBB -
6 b - PBDE
_ Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d.
PAD Cr n.d.
6.2.2 (CX/2011/20218 Polymers Br nd n.d. 684
No0.4.2.2) Cr(V)) -
PBB -
PBDE -
Pb n.d. -
Cd n.d. -
GOLDEN/SILVERY Hg n.d.
METALLIC PIN Cr n.d.
623 1 (cx2011/20218 Metals Br nd.
N0.4.2.3) Cr(V))
PBB -
PBDE -
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SG

Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note
Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
PCBA-2 Pb n.d.
Cd n.d. -
WHITE PLASTIC Hg n.d.
— —_— Cr n.d.
i’ -] 6.2.4 (vazo()lii,llg(?zls Polymers Br ] n.d. n.d.
.- No.4.2.4) Cr(V))
PBB -
PBDE -
PCBA-2 Pb n.d.
Cd n.d. -
SILVERY METALLIC Hg n.d. -
PAD Cr n.d.
6311 (cx2011/20218 Metals Br nd.
No.4.3.1) Cr(V))
PBB -
6 PBDE
Pb n.d. -
Cd n.d. -
BLACK PLASTIC Hg n.d.
Cr n.d.
6.3.2 (CXIZSfBZOZlB Polymers Br nd n.d. n.d.
N0.4.3.2) Cr(V))
PBB -
R PBDE
—— Pb nd.
Cd n.d. -
— GOLDEN/SILVERY Hg n.d. -
METALLIC PIN Cr n.d.
633 | (Ccx2011/20218 Metals Br nd.
N0.4.3.3) Cr(V))
PBB -
PBDE -
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Test Report

Report No.: CX/2011/20218A

Date: 2011/03/17
Material X-ray Screening uv ICP-AES GC/MS IC
No. Type of Components Description Figure Note

Type Element Data Cr (V) Pb/Cd/Hg | PBB/PBDE Br cl
PCBA-2 Pb n.d.
Cd n.d. -
WHITE PLASTIC Hg n.d.

HOUSING Cr n.d.
6 6.3.4 (CX/2011/20218 Polymers Br nd n.d n.d
 cmg— No.4.3.4) Cr(V))
PBDE -
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Test Report Report No.
Figure 1 The pictures of the PCB (CX/2011/20218-3.1)

Top side of the PCB (CX/2011/20218-3.1)

CX/2011/20218A Date: 2011/03/17
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Bottom side of the PCB (CX/2011/20218-3.1)
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Figure 2 The figure with letter and frame shows the mapping areas on top side of the PCB (CX/2011/20218-3.1)
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Test Rep ort Report No.: CX/2011/20218A Date: 2011/03/17

Figure 3 The figure shows the selected positions of the top side of the PCB (CX/2011/20218-3.1) for point analysis
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SGS

TeSt Repo rt Report No.: CX/2011/20218A
Table 2 Mapping results of area A of the PCB (CX/2011/20218-3.1)

Date: 2011/03/17

Mapping Result
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260.9 66.76
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Test Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
Table 3 The test results of the top side of the PCB (CX/2011/20218-3.1) by point analysis

. . . Material
Point Analysis No. Figure
Type
Pb n.d.
Cd n.d.
Composite
Material Hg n.d.
Cr n.d.
Br n.d.
Pb 13500
Cd n.d.
Composite H nd Refer to No.1
Material 9 — of Table 5
Cr 2380
o n Br n.d.
FIE o B, JNEOISATA-D
:J_ Lie, Sghon 0 o @E Pb n.d.
L] T BT ol . - e
XLl -b i _lylg o & - ‘_mc:‘; - Cd n.d.
: ASAVIDRL, ¢ = z i
'F_ “ BT f\ ot CompO_SIte Hg n.d.
. i g W) i Material
_,ﬁé‘FIIIllll‘II"l'II1IIII1I|II1II.;1III1IIIIIlIIIIIlII"— i o= CI’ n.d.
A Br n.d.
Pb n.d.
Cd n.d.
Metals Hg n.d.
Cr n.d.
Br n.d.
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Test Report

Report No.: CX/2011/20218A Date: 2011/03/17
Material
Point Analysis No. Figure
Type

Pb n.d.
Cd n.d.

Composite
Material Hg n.d.
Cr n.d.
Br n.d.
Pb n.d.
Cd n.d.

; ; Composite
- g.rtu:s-uahas Wl % Material Hg n.d.

p - L 2
WORLARE W o © '..'u__l o ® Cr n.d.
IRELE Y ¢ PHE 25 it e Br n.d.
S® wa " - i .;’I
N G ® |- |

ool u||m'1'||mﬁnmuﬁnm. = Pb n.d.
Cd n.d.

Composite
Material Hg n.d.
Cr 182
Br n.d.
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Test Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
Table 4 The test results of the top side of the PCB (CX/2011/20218-3.1) by point analysis

. . Material
Point Analysis No.
Type
1 Compogte Cl <450
Material
5 Compogte Cl <450
Material
F
. OO "fmi‘:?.*"’
3 Compogte Cl <450
Material
L GH @l W PRF][HE] (0.1
OOl il.|nn'n||||nuu||T|f|||m||.|m|m||||nm| e un
4 Compogte Cl <450
Material
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TeSt Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
Table 5 The confirming test results for point analysis on PCBA (Unit: mg/kg
Material uv ICP-AES GC-MS
Type of Components Description Figure Substance Note
Type Cr (VI) Pb/Cd/Hg PBB/PBDE
Pb 2210
Cd
Hg
ELECTRONIC Composite Cr %
1 COMPONENT Material Br
Cr(VI) n.d.
PBB —
PBDE —
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Test Report

Report No.: CX/2011/20218A Date: 2011/03/17
0 XRF
Test Item : MDL (mg/kg) . Test method MDL
screening threshold Test Item (s): Method (ma/kg)
Element | Polymers Compo_sﬂe Metals (mg/kg)
Material RoHS | Halogen PBBs
Pb 50 100 100 500 - Monobromobiphenyl 5
(qug Cd S0 S0 S0 S0 - With reference to _I? |bbr omobt;ph: nyll ;
y Hg 50 100 100 500 - IEC 62321 2008 ribromobip gny
fluorescence) Cr 50 100 100 500 - Tetrabromobiphenyl 5
Br 50 100 n.a. 250 450 Pentabromobiphenyl 5
Cl 50 100 100 - 450 Hexabromobiphenyl 5
Br+Cl n.a. n.a. n.a. - 750 Heptabromobiphenyl 5
Octabromobiphenyl 5
Nonabromobiphenyl i 5
Test Item (s): Test method MDL Facilities |.p y With reference to IEC
(mg/kg) Decabromobiphenyl 62321: 2008. 5
ith ref . PBDEs Determination of PBB
With reference to |EC 62321: 2008 2 uv Monobromodiphenyl ether ~ |and PBDE by GC/MS. 5
(For Polymers and Electronics) - -
VI Dibromodiphenyl ether 5
rv1) ) Tribromodiphenyl ether 5
With reference to IEC 62321: 2008 -
. * - Tetrabromodiphenyl ether 5
(For Coatings on Metals) - .
Pentabromodiphenyl ether 5
) Hexabromodiphenyl ether 5
Pb/Cd/Hg |With reference to IEC 62321: 2008 2 ICP-AES -
Heptabromodiphenyl ether 5
Octabromodiphenyl ether 5
MDL Nonabromodiphenyl ether 5
Test Item (s): Test meth
W () AU (mg/kg) Decabromodiphenyl ether 5
Cl With reference to BS EN 14582:2007. Analysis 50
Br was performed by IC method.
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TeSt Repo rt Report No.: CX/2011/20218A Date: 2011/03/17
1. mg/kg = ppm Mark Description of Mark
2. n.d. = not detected or lower than MDL *1 The sample weight is not enough to conduct chemical tests.
3. MDL = Method detection limit *2 The item is exempted from RoHS directive.
4. "---" = not conducted --*2 The item might be exempted from RoHS directive.
5. n.a. = not applicable *3 The result was retested after re-getting the same sample from client.
6. *:
Spot-test:

Negative = Absence of Cr(VI) coating,

Positive = Presence of Cr(VI) coating;

(The tested sample should be further verified by
boiling-water-extraction method if the spot test result
cannot be confirmed.)

Boiling-water-extraction:
Negative = Absence of Cr(VI) coating
Positive = Presence of Cr(VI) coating; the detected concentration in
boiling-water-extraction solution is equal or greater than

0.02 mg/kg with 50 cm® sample surface area.

7. The XRF result of Br for metal sample is conducted from
semi-quantitative method of polymer.

8. Magnetic samples can not be located on test position and there are
breakdown risks on XRF equipment. Therefore, this kind of sample
will be conducted chemical test directly.

9. PCBA, FPC and battery are conducted by chemical test directly.

10. " <450 ": The test results of element "CI" by ED-XRF were below
testing limit while the sample was tested by collimator less than 3mm.

53/54

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. [#IEF G 7RA » LS FEBHE 2R & E - ARG REANFZHEIF > FalEoE5 -
This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any
holder of this Test Report is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

LB R R R AT Chemical-Taipei 125 WuKung Road, Wuku Industrial Zone, New Taipei City Taiwan /#7dtmh A% T 3@ 7 T 8812558 t + 886 (02)2299 3279 f+ 886 (02)2299 3237 WWW.5gs.com

Member of the SGS Group (SGS SA)



SGS
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11. Flow Chart of Test PCBA area >3cm * 3cm > conducting Cl XRF point test for Cl VES

P 1. Point test on chip and PCBA without parts (for polymer material )
Product

2. Only for area of chip covered with diameter > 3mm for both sides of PCBA

Cl (XRF)>450ppm

Dismantle parts from PCBA , e.g.

oer ! For whole PCBA :
. Connector
t NO 1.ICP (Pb, Cd, Hg)
2. Glass diode »| 2. UV-VIS (Cr(VI))
3. Cualloy 3. GC/MS (PBB/PBDE)
4. THT part

4. Halogen (Cl/Br)

5. Part height > 3mm
IcP
(Pb/Cd/Hg)
Pb, Cd, Hg, Cr, Br
> threshold

i i PCBA area >3cm *3cm » Uv-vIS

Weigft > ?;g;:r exterlor — Mapping (Point test on 9ne of the highest risk parts ) —
(Pb, Cd, Hg, Cr, Br, CI, Sn) excluding exempted parts)

GCIMS

A (PBBIPBDE) [

1. ICP (Pb, Cd, Hg)
2. UV-VIS (Cr(VI))

3. GC/MS (PBB/PBDE) excluding metal
4. IC (Cl, Br) excluding metal

Material NO

(Polymer/ Composite)

l (Metal)
XRF screening:
(Pb, Cd, Hg, Cr)

i (Polymer/Composite) i NO
Ic XRF screening: NO

ciB

(CIBr) (Pb, Cd, Hg, Cr, Br) Pb, Cd, Hg, Cr

> Threshold of XRF screening

YES
UVv-vIs
>
> (Cr(vh)
Pb, Cd, Hg, Cr, Br YES

> Threshold of XRF screening "] IcP (Pb/Cd/Hg)

GCIMS
(PBB/PBDE)

NO A 4
» Results |«
T—7F
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